TREX600V?2

LIMITED EDITION

INSTRUCTION MANUAL
(EFARAE

KX0160NPOAT

Contents

#ﬁ!ﬂ}’ fer
1| INTRODUCTION g

1=

l~2 SAFETY NOTES
ZEEESH

3 EQUIPMENT REQUIRED FOR ASSEMBLY
Bfmak i@

3 PACKAGE ILLUSTRATION
Bi5ERNA

4 SAFETY CHECK BEFORE FLYING
RiTEIZ2BE

ASSEMBLY SECTION
b~21 | ‘gz

22 EQUIPMENT INSTALLATION
=R R EE

23 SERVO AND LINKAGE ROD SETTING ILLUSTRATION
(A e SB35 E R E

23 CANOPY ASSEMBLY
- FEEE e

24 ELECTRIC EQUIPMENT ILLUSTRATION

EFRFERHLEEET
O RETNG KR B ABITET RN Thank you for buying ALIGN products. The T-REX 600N V2 is thc
25 AR R TR latest technology in Rotary RC models. Please read this manusz
T carefully before assembling and flying the new T-REX 600N V
25 Pe AR SAR M T 263 helicopter. We recommend that you keep this manual for futur
T T —— reference regarding tuning and maintenance.
26 | = pmmmsssunrone FEETERTHERHRAINES  BRHE - EABPHRZAYESS
LS HBENAFBREITSE - LERICEINTRBNBEDIREBINETF - 15
27~30 %’;'ﬁ%ﬂ;if‘éﬂﬁ%%ME”Tﬁ”n BRI IBIR(EZR] - BBUFRARIBE - 86— CERETETREE AR EL » 13

BL2BREBARBEZ  HERBRSE -




1.INTRODUCTION #i= AUGN //

Thankyou for buying ALIGN Products. The T-REX 600N V2 Helicopter is designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
for futurereference, routine maintenance, and tuning. The T-REX 600N V2 is anew product developed by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

RBACEEDHER RIELSZOBEHNERA T

EX 600 FH ﬁﬁ#ﬁ”ﬂiﬁﬂﬁaﬁ%:‘a$ﬁ HECERBETHRIURRE

-REX 600N V2 5
IEESERN  DRBTEBNREEARBE - E%E%@hnﬁb REBMSE - TREX 00N V2 BT ST HRD
e R RTERI R BB S G Rk RMAL BB . T REX B00N V2 e MR

THE MEANING OF SYMBOLS Z&5(t &%

WARNING| | Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRBEERIFRE  MERERYVESHMEBLTABEIRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x W RRFRELRFRY » MEMBERYESHER -

®FDRB|DDEH Do not attemptunder any circumstances.
% EEQEILNRIET » FZPEMBRIE -

IMPORTANT NOTES = &t

RIC helicopters, including the T-REX 600N V2 are not toys. -tech products
and technologies to provide superior performance. Improper usé of this us injury or even
death. Pleaseread this manual carefully before using andsmak
and the safety of others and your environment when ope
Manufacturer and seller assume no liabili

Intended for use only by adults with experie ; _ 5 at a legal flying field. After the sale
of this product we cannot maintain any contr i i

T-REX 600N V2 EREFBLIIENR  CERS TS

FERAAE N MG

0
SENRERER=AC  CH_@EBGELD B SO - S AR
R LY RS RS e S EREBELE 2 REROMNA
o, S48 4% B AN D BB ET BRI
F I D a0 T

We recomment
firsttime. Al
T-REX 600N
asaresult ofa
Replacement.
experience p
12 7 7 53 8 1A TR
mE o AL
AR5 -

to properly assemble, setup, and flyyour model for the first time. The
gree of skill to operate, and is a consumer item. Any damage or dissatisfaction

ring operation or maintenance.

WEHRABEUELCBERE » WEHFRER®  EEHATERESHER  £0
NERFRIES  NBEEARITEENE  AAISEH A IRNRIE

nl"'%E““}-:ﬁ~

fF
ﬁﬁ%ﬁ% ﬁir‘ru

2.SAFETY NOTES z=xE%H

i CAUTION
i B

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EOEURE BERRESLEUASR  ROGBULERAY AREETLLEEE  SFLHBBTE - URES LOF
0% - HBTEEERTLLBESFTRBNEN  BROEHRVEBRRTEZS LB TROERAMEREABNZE E -




i LOCATE AN APPROPRIATE LOCATION ERtfEb# R A2

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near Emm——, o
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your '
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EERNTBREE—CHRE  HUNOSEERREE  SHNBSLANNES BT
BNARISAEORTRNT  WAIEEEEEE A - B - REY - & BEiE -
£% BERPMASENECRBANENER - DRRBE - BURECDES LGB
JEMTESERSBERBRT  ENRTASMENNEBREXBNEE -
BOETT - JBER2AE FRIF NBRFSREBENEZS -

"N PREVENT MOISTURE st imis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFRASLERFIRENEFTHAFEN - ATEANEENBINILEMRIKS » BETEE
WAREA - B}ﬁlt?kmﬁﬁ_?kﬁglj\]%ﬂ BYBAERETEHNEMSIBATRBANTN !

QPN PROPER OPERATION 2R & @RAESR

Please use the replacement of parts on the manual to ensure the safety of instructors._Thi \\ %
pruduct is for R/C model, so do not use for other purpose. .

%EﬁﬁELDDI*Eﬂﬁjﬂﬁﬁﬂiﬂi’fﬁf@ EERTHERERPHEH » LUEE N
EERRERERARIE  E7BEER  UPBREZE - ESNETIF LA

MAEY OBTAIN THE ASSISTANCE OF AN EXPERIE

Before tuming on your model and transmitter, checlkd{o make su
on the same frequency. Frequency interference
crash. The guidance provided by an experienced pi
tuning, trimming, and actual first flight. (Recommend )

flight simulator.)

ERTERTE » BEDBES
ﬂ%ﬂﬂ@him¥ﬁ%§%

&w%nutlgm PER?
Operate this unit within younability. Do not fly under tired condition and improper operation
may cause in danger.
ﬁxga%ﬂ"fﬂi.rﬁﬁﬁﬁﬁﬁﬁﬁﬁ@ﬁ%fﬁmﬁ%~ﬁﬁmﬁﬁ$%ﬁﬁ*%
D488 5 555 % CISEEiE = ¢

|AG"E"| ALWAYS BE AWARE OF THE ROTATING BLADES s #i§ st

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a

high rate of speed. The blades are capable of inflicting serious bodily injury and damage to . ﬁ
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, }
and loose clothing away from the blades. Always fly the model a safe distance from yourself -
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFBRINRHEREERREEFT  U2BRIEREQADHE  LIEZSHERRIEE -

AN KEEP AWAY FROM HEAT =htshif

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EFRREIEEN PARBESR R  ETERRTEVE FHEEBEMHNE - HE » 2L
HEASEMEREZEREIRTEE -

2




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef# fi

//4

AlLIGN

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY 5 2R EFTE

Transmitter
(7-channel or more helicopter system)

S CEL T EFSEIUERSE)

Receiver(7-channel or more)
EIs( skl o)

Engine Starter x 1pc
i x 1

Fuel Pump x 1pc
DIHE=E x 1

Pitch Gauge x 1pc

Engine Fuel x 1pc

50 Muffler x1pc

ALIGN 50 Engine

DS610 Digital Servo x 3

GP780 Head Lock Gyro Combo
GP7803 FET\ PRiR Ei8 (GP780+DS620)

Regulator Combo
—&—HEaEgECombo

RCE-G600 Governor

RCE-GBO0E =23

IZEPHR x 1 SIEERGHE % 1 FEMILEE x 1 ALIGN 5035 0SE10EILEHERE ¥ 3
D= r
2 5
* % ;’/: ALIGN
@ 2 In 1 Voltage

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY 51§

4. PACKA

Canopy 600NB2

MRS 600NB6
600NT6
600NG
600NZ

Hexagon Screw Driver

A2 Smmd 2mmd 1 Amim

il Cutting Pliers

Y

Needle Nose Pliers

SRR

\

Philips Screw Driver
+FEMIET
e 3.0 g 1.8mm

(/4

AlLIGN

60HH
600NBE1
600NB3
600NB4
60HT2

600NT3




5.SAFETY CHECK BEFORE FLYING RiIfIZ=REEESIR ALIGN I//

CAREFULLY INSPECTBEFORE REALFLIGHT E&EEHTRTIEEERE

“rBefore flying, please check to make sure no one else is operating on the same frequency for the s afety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttie stick is in the lowest position. IDLE switch is OFF.

7 When turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

7rCheck for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and prem ature failures of parts possibly cause
resulting in a dangerous situation.

77 Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

7rCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* BARTABTCEDBTERNBREST TRMEA - LERIFESHEMEANZE -

* BMRTAEE TS BREE RS ENER|ET EMRITAIARE -

* [ 8 a1 et aP B8 E SR BIERS  IRNEER R - EiEMHRI (IDLE) E SHRRIBALIE -
*EREUVABTERHBEBNES  AEERB TCHERNBE SHEEBNEER  BIRE BT RS
ALENEREFYESSAENRR  ERE85EMBANEZE  BEMLEENEE -
*HBELECESBNSEHESTER  RADSSER  TREGRINDHIELSE

AT FRHIRI B IR -
* RTATEDR SBRDAFBREANBRHERIE - EXCEHEATENBRNTHE x1
Sii - BEFRERATENSHAEREBRT ETENFTRUNGE BFE

SEFAEHNBER -
b 0% B {51 A6 <3 1% | 2L

USSR 5T E 58 7T R
S RENEZE -

* BERENERBESERRNEY  BENENBERAEY - 58 S 7 2 B
*EASHEERERESTE TR  RODHNESH MIIHIRT £ 5 1% 05 SAERT -5 BUSS B 3 [
tim

I — i‘?=
600NC OONB1 600NB2 600NBS8 600NB 4
¥
600NT2 600NT2 600NZ 60HH 600NG 600NT1
Fud o’

When you see the marks as below, please use glue or grease

to ensure flying safety.
EETHRZEESE  FSLBH LN ' LIBREAIIRE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.

T43: Apply Thread Lock to fix. G‘ease Ereen Elue Selffurnished T43 Glue wldth approx. 1Tmm
’ OIL: Add Grease. k2 EABER  raremEeim

Rﬁg : g% gfﬁ? rgﬂ%‘@E EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply

T43: %ﬁﬁ WS4 2 a small amount on screws or metal parts and wipe surplus off.

OIL AR08 When disassembling, recommend to heat the metal joint about 15

: . T Seconds.(NOTE: Keep plastic parts away from heat.)
When assembling ball links, make sure the "A" character ?de %ﬁﬂ%ﬁm?}ﬁ@ﬂiﬁﬁ{ B 3ARNE  BSBunsER

faces outside. ) fJ\’ = =R AR EN T ol B
\ SIERBREFEIER  ASEEEN - :lgﬂfj fﬁ’j]ﬁ ;Iﬁ %ﬁ E%E r




6.ASSENBLY SECTION #8853 ALIGN I//

&C%JTEH ’ Apply alittle amount of T43 thread

lock when fixing a metal part.
EreEllcslESEHERG ERE

Thrust bearing and washer for
W ﬁ radial bearing are wear items, CAUTION

.-n-d_Tﬂﬂh:-sliqyiq_pi;[;gw_@ £TIO

m:‘:mmwﬂhﬂgmw ds; _,g_h'_ts; Already assembled by Factory.

the inspection interval should ! Before flying, please check if

be reduced to ensure flight safety. || the screws are fixed with glue.
| 3 ﬁ“gﬁ ﬁ“tom g BETGTEE ___'ﬂ_.__ mﬁ. FREEETN R S—UMIEE

53 L Frif M E S0 CB T B -
. Bearing
Thrust bearing Obverse of bearing L
e faces inside. »Bx o 14x4mm
Bl S S ({2 742 HREE OB R
Socket collar screw
(B BRI B E IR
: ) M3 mm
Thrust bearing
; . ;3= o
Spindle bearing spacer ¢ Gx g 14x5mm i -
[EEe A (¢ 10x 9 13.8:0.4mm) x 2 Spindle bearing spacer

RIS
g 10 g 13 Bx0 dmm

S
Metal main rotor holder
(.) /i CAuTIon Mot rmin
R

i Apply grease on thrust bearing.
Bearing Base on t
23 ¢Bxg 14xdmm) x 4 |\CHERdcEF R A L \I‘_\\

g Eﬂ / R . \ 4%

Socket collar screw 4

HEATESERKVIEmm)X4 (OUT) (IN)
. J Smaller ID |ﬂ'$EI‘ 1D
PEEER FERE A

main rotor

Thrust bearing ||-#t#) & 17 B

Feathering shaft sleeve

W= I E
@ Bxa10x3Tmm

o

Fetering sh
EETIEE(eBxe

Feathering shaft sleeve —_—

=N E
¢ Ex g 10x31mm

Metal main rotor housing
I B e S

Damper rubber

RS (1R
¢ 79 o 13x6.5mm

Damper rubber-black 80
EEBE BEA0 (47 9%e 1365mm) x2

O

Spacer
EEHEEBE(98xa11.5%1.3mm) x 2

© [ o

Socket screw

Spacer(Copper)
HERER (3
oEx 11551 3mm

Washer
1l

B EE 7T E AR M 1 Omm ) 2 ddx g 12xTmm
Socket screw
i = ] e ==t 3
9) E{LREH M dx10mm

w23 2mm

Washer

EEED (odx ¢ 12x T mm)x2 CAUTION

LS JANAY S

logo on the top
UGN peen -




60HH1

60HH1A

Apply alittle amount of T43 thread
lock whenfixing a metal part.
BREcERT-EERERTIERRE

4

©

Bearing
EE( g 3xg8:3mm) x2

M3 collat screw
W3S SR 1R (V59 . 3mm) X2

©)

Washer
E ol ¢ 3xg 4.8x0.3mm)x 4

|

Socket button head screw
FEEATEEBHMI dmm)x2

©

Washer
e E(

g 3.1 Sad S 2

Earing
& ¢5x ¢ 3Emm)x2
Bearing

EE ¢ 3ng 7 x3mm) x4

(@ (1w

© (w

Linkage ball D(M3x3) Linkage ball C(M3x3)

o

60HH2

Socket screw
EEASAEREMLSEMmM) 4

]
M4 Set screw
W14 |58 1 (VM e v X 2

©

M3 Set screw
I3 L3 B (VB3 mm)

o

600NZ

0
{Linkage rod(B)
EIE(B) ¢ 1.96%19mm

Ball link
BATEE x4

| HREED(M3:x3) (9 4.75x16.32mm)X2 EREE C(M33)( ¢ 4. T5x8 5mimjx 4

Main blade grip

Bearing

L1
i 3K g THIMM

FHEEE
4 3% g 5xd. 3mm

MixIngarm(U) inkage ball cM3x3)

EREEC(M3x3)
Socket button head screw 44.75:3.5mm
L*EEARER
M3x14 mm Metal flyba
EMTESE
Mixingarm(U)
k- =R

Hole A is suitable for F3C
Hole B.is suitable for 3D flig
; LT

(n]

Bearing

L 15
3% pBx3

M4 Set screw 3
M R

600NT3

Flybar rod

W33 m
K Flybar paddle’\,
KT |
W xdmm \

e 4

TR RER
e 1 — I
Q O Oj
(TeXel © ©
Al AZ A3
A1 Positive Delta:

Increase maneuver respanse speed
: Zero Delta: Recommended setting

: Negative Delta
Decrease mManeLver response speed

P EEEREE  IREETREER

P CEHERIE ¢ RRER
FB—EREE HEEITEEEER

AZ
A3

MIEEHERR
M3 3mm

en it firmly but not

Linkage ball D{M3x3)
EREED(M3:3)
4 4. 75x16.32mm

Hole A is suitable for 3D flight
Hole B is suitable for F3C flight

A3LERRRADRT
SAMRRIARGT

min

M3 Set screw
M3 15 0f

TS ATTTREAN
e )
Q Socket screw
A=l EEEM TR R
\ W3 mm

THHR LD HINE
4 3. 458, Tmm

Flybar control rod

Metal flybar control arm
THRESEEFENS

i Assemble linkage rod (B) before
. lassembling flybar control set.

2

Looser press side

- [EETSRIPPHETHRIREN -

ghter press side 2
S H -

- Linkage rod(B)
-Approx. 34.5mm x 2
- EE(B)FIS45mm x 2

5 5mm

SRR E

-
e
—T
1




-~

M

Socket screw
EEEPIT VR BERR (M2xE mm) x 4

© ([ —

S?Eket button head screw
FEEATERHM3IZ2mm]) x2

© |

Washer
Z5(¢3xe4.840.3mm) x2

©

Collar
EERSEE(e3xed Bxl.Emm) x2

© [ iy

Socket collar screw
BEF T RBERR(MIZmm) x 1

M3 Nut
MBS EERE x|

© ([

Linkage ball C(M3x3)
EREEC(M3x3)( 4 4.75x11.76mm) x 2

- |the screws are

&C%UT EH

Already assem
Before flying, pl

REIEE
FrifEsciR

Apply alittleamount of T43 thread
lock when fixing a metal part.
ERENEERITEEHEETL (BRE

‘600NH12 | " 60HH4 y
- ™

Clw —

Bearing ggéiap%eg(alldﬂ_gg%@] - ""*M-\

B & ¢ 3x g 7 a3mn) xd . 3 s rondsrmm) ok

@'* ‘” i ==

Bearing @ : |]

i e

@ Df- \_ 5 . S

| e . ':i::(;- —

=
3 &
G

Approx. 133mm
pp‘.“ﬂ‘lﬁﬂmm

=2
Socket collar screw
BEATASERR

Linkage ball C(M3x3)
EREEC(M3x3)
ad. 75x11 TEmm

Hole A is suitable for F3C flight
Hole B is suitable for 3D flight
ASL B RS FICHRET

SSEERIRT

Bearing

L
& 3 4 7 3mm

Mixingarm(L)

TRES Collar
EERERE
g 3xqgd Bx1.5mm
Washer
#
h 3%

¢ 4.8x0.3mm \@

screw

Socket button head
LEEAARER

M3 %12 mm

600FL Main shaft
BOCOFL ==t
dbx g 104191 Bmm

Metal washout base
ERE 2

Bearing
¢.Ex¢5x23mm Sucke‘t screw
BEMTHRER
W25 mim
Radius arm
Radiusi#is

<




' 600NZS8 |

Socket screw

B AP 7 R R
W38 mim

O e
Linkage rod(A)
IE(A) ¢ 1.96x1dmm x 2

O .

Linkage rod(C)
WIF(C) p 2,557 Tmm x 2

Metal head stopper ;
4389, 26 mm

600NZ8A

@<

Ball link For linkage rod(C)
WIFEE x4 EIR(C)EH

(@lemll

Ball link
EFE G

' 60HH1A |
© [ oo

Socket screw
ERE 7 AR AR (M3x8mm) x 1

Linkage rod(C)
Approx. 87.5mm x 2| |71mm
@I2(C)HIBT Smm x 2

Effect of Adjus

Main Blade Gri
Tiiip S R

A1l : Positive C
Increase

A3 : Negative Delta:

euver response speed
A2 : Zero Delta: Recommended setting

’ lock when fixing ametal part.

Apply alittle amount of T43 thread

B 1 5 BT B < I 168 (AR SE R T4 3 (R IR

Mixingarm(U) o \
LREPS \
1 )
W w
i i =)
Mixingarm (L)
TREE B
I]E\, ] L)
A

Linkage rod(A)
Approx. 30mm x 2
W2 (AH30mm x 2

er
19mm | ¢5.5mm

garm(U)
LR

Hole A is suitable for F3C flight

Decrease maneuver response speed Hole B is suitable for 3D flight

Al - [E=ERER : INREIEREER

A2: —EmERIE : BRER

A3 : B-EHER : BEITREEE

AS BRI ACHET
BERRDMRIT

Mixingarm(L)
TR I

Hole A is suitable for F3C flight
Hole B is suitable for 3D flight

A3 sB FERSFALMAT
BB I0MIT

Approx. 133mm
H1733mm

[

Approx. 133mm
H0133mm

®

/
/

3K Flybar paddle
KR

Make sure both sides are equal in length.
A IS S SR

/

/

3K Flybar paddie
IR

8




Apply a littl t of T43 thread
600NB8 | iy
E

BHANFE TETEEEERTIZGHE

Before tightening the screw, please rotate the bearing and
check the concentricity of the bearing. Then apply some
glue evenly on the screw and tighten it firmly, to avoid the
bearing stuck or heavy load at one side and cause slip.

Washer éﬁ%gﬁ%ﬁﬁ%ﬁé@%§§L% A RN LR LR

Bearing
BHE(w 12xe 18xdmim) x 1

EJET ) =
#11.5% & 18x0.8mm S

= — o — —

Main drive gear

LR
1707

e — — —

Oneayr bearing Main gear case
S o 12% 0 1801 6mm ) x 1 = B
M Aion tail drive gear Hex socket self tapping screw
FEEE T8 [P EE BIR
1807 T3xTmm
&Chm IOH MOLEL Bsradr 3CC
T B
Already assembled by factory. )
i Before flying, please check i s Apply grease
bl BEERSaD | 5 KRB s
(9 11.5x4 18:08 1 d FERLGE + B—IRMiTEE :
REREl L Sae o RibeaCrBrEEE - :
One-way bearing
s
N~ @1 2% ¢ 18x16mm
ID‘ Already assembled by factory,
y = please note to check again.
EdERTE « FERRL TR -
One-way bearing shaft Flat head self tapping screw
| HEEEEE(eIxe 12347 mmjX1 [TBE 73 7% B B B AR(T3 %7 mm) X5
” (il |
4 Set screw
W EF RS MA e mm 2
(] Starter couplin
— RaE D
MA I E = a8 e 10 Bmm
| 4xdmm
’ : i Socket screw
== ] Bawnng B
Clutch nut M3xEmm
BE 533 BB ARIE( o 14xBmm ) M3 Nut

Bearing
HiF
4 g 10xp19x5mm, -

- i Sx o 13 =dmm

\o ®  °
Clutch nut WA SRR
&3S WE A
1 4xEmm .

Bearing
B g 5 g1 Jxcdmm Jx

S

Clutch gear : B ) Clutch beanng block
BEDER + e - BE SRR ERT
oisdxonatsom () -0 .- =

Clutch bell
Ty Y - g o7
b T X Hex mounting bolt
Bearing - : ﬂi%ﬁm
Wit iie il 3 Clutch bearing block 7 4
B S FIERT T a' )
' 600NB4B | L | &
M3 Nut § :
-~ ~, MR ! : Clutch/Start shaft
i RRENTR
@ I:':_ . i / 7 5% ¢ 10%70 5mm
D | P . : iy
Socket screw L P ;
EEE SR (M3x8mm ) x 2 e i
. 5 v lr I‘ B ; ! I ('HJ
s ) |
Nt CM:L} ﬁr;er !
M3 Nut O tontsemm |
HIERARIE x 2 Socket screw :
L ) mmraem Already assembled by fan_*tw, i :
MAxEmm pl_ease note to check again. |
EH%E R ERUE TEIWE - i
Bearing .




600NB1F |

(® (m © Om ©

Linkage ball A(M3x4) Linkage ball B(M3x3) Washer

© [jmm  © (—

L

EA M o 4. 75xB.68mm) x 1 B M3 p4.75x9.77mm) x 1 O p3w g 480 3mm)x 2 LEEMNT B ES M 3xBmm) x 4

m

Socket screw Socket button head screw M3 Specialty washer Socket screw
EITEM TR A M 3x10mm ) x 4 % BB TS A 3% 2mm ) x 1 YT E Qo InoBx2mm)x14 EE AT EGEMIEmm) x 10

S

Socket button head collar screw

© [ o

600NB1G |

Socket screw

O [

Bearing Bearing Collar

A

© [ ——

FEMSEEEMIAImm) x 2

A p10xp19%x5Emm)x 2 B g 9xg17xSmm)x1 EEHEIEE(gIxgd 4x3mm) x1

O mmmmm © [wm |

M3 Set screw
W3 F A (M3d Smm) x 2

(©
Socket button head collar screw
YEENHEESSEM3EBmm)xE

Socket screw
EEATEEEMIEMm) 2 8

600NB4B

(@)

Socket button head collar screw
, FEEATAEEEHMIxEnm) x 4 8 5iE T

Main frames (R/L) ..~
Canopy support eeES LR gl
WER 1aRmm # o
p3Xpoxab.5X7.3mm ,x"f
e
Canopy spacer / =

wEASWEE o
m4.8xm11><22mm‘ s

o

5™ Socket screw
BEN S E S

M 3x1 4mm
Switch Mount
fmMAEEE “

il

Socket button head _ -
collar screw ek

Engine mount(L)

\ S E 7))
39 3x16x8.5mm

Frame mounting

/ Frame mounting block P : /’) e

BEEATRSE
M3 Omm :
M3 Specialty washer M3 Specialty washer
NI mED 4 3;# ﬁ?zq
B 3E g Ex2mm § 3% g Ex2mm W =ET R
14x12.5x8mm
: M3 Specialty washer
S Mot
M3xBmm : 0 3 g BxZmm
P Apply alittle amount of T43 thread
o lockwhen fixing a metal part.
Gl Eil S B IR

bolt

washer
. WA TR 48 B
3% o Bx2mm
| Lower bearing block
Engine mount (R) ¢ (Mark B)
B (F) ; ~H$HTFEIEELEEBJ
39.3%1 6x8.5mm Bearing J.
e ey
0 3 g1 Txdmm .\""n w
T
Socket button head screw -~
mim i
: Washer I/r
| |
p3x g4 Bx0.3mm H
e Bearing Linkage ball A(M3x4)
B &5 TR A ()

Metal main shaft clampri
TEIHEER

Sxamm

Metal bearing block
TEITHETE

M2x8mm ;
Metal canopy mounting bolt

V5
S~

M3 Set screw

Y3lC A
M3 Smm

Socket screw

HEAAGH
M 3x8mm

M3 Specialty

g3x g Bx2.5mm, o4 75x8.68mm

Linkage ball B(M3x3) Collar

ERTEE M3x3) !
04 758 77 mm EfHEIEE
pI3xpd 4x3mm
Washer

O
3% g 4.8x0.3mm

Frame mounting block
HMEEER
T4x12.5x8mm

10



Main frame assembly point: ____— Main shaft
First do not fully tighten the screws of main frames B

and put three bearings through the main shaft to
check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @—”’ ¥i3 TREMER T

(glass surface); please keep the smooth movements 1)

on main shaft and level bottom bracket, then slowly 1T
tighten the screws. This assembly can help for the il

power and flight performance. 1)

&
ﬁ
il -
= ADcl}

BERRATEY _ 5
I 4 R FTHE NATHET —FRERIET L
e T e R
[ %flﬂ%J* gﬁﬁﬁﬁ' %%%%gﬁr Glass surface

iﬁiﬁﬂi@\ g .
|

Mainframe

E=3E1EN

o

FlEs

iz B

"G0ONB1F | 600NG1 | i

lo .
I?ﬂlﬂﬁi At AEFERTIE WD

3 L
@ [ ':- @ | _l. @ -] ﬁggaﬁ‘w}giﬁ:ﬁate Engine mount(R)
Socket screw Socket screw M3 Set screw 33 73x0 Bmm. S| & FES)

PP S AM 31 0mm ) x 2 BT S E M 31 2mm ) x 4 Y3 AR (M3 nd mm Jued I 39.3x16x8.5mm
: — \
O (0) -~
N Y
M3 Washer M3 Washer o ®- 8)
MIFT( e 3xeBximm)x 2 MI O e3xpdxImm)x 4 ‘ ‘
. 4 kS 4 A 1_-‘

Fuel line gromme
TEFEE
G5 2% e 7xg 11 x4 . Bmm

Fuel line grommet
AEFEE
5 2% e TXg11x4 Bmm

ank guard

Fuel tank

CF Bottom bracket
T e (A

2mm

Lt

Fuel tube Fuel tank nipple

i HEER
¢2.59x g4 .5x70mm

_ M3 Set screw
[N M3 LEER IR
' 600NB2 | M3 Set screw— |
i 3xdmm ¢ g i
Socket screw 77 eFXIMM L 4 (
; EEmRT RS ;
e ‘{\a  M3x12mm .,
‘I"-.._H T = ..

“ e, Socket screw "

g S EEGTESS \LQ( C
= n@?ﬂﬂmm

N ;
- .H'x M3 Washer
oy, " Socket screw “333'—_'-8 .
x,_‘_ EEF’ETE_R?EE AN poximm
_ / H"x__ ‘[ r-.-'|3>c:12m';'n
H];!!E%Ipe s hl?é]a;ding skid
¢ 9x2594mm 200%60.25mm

Skid pipe end cap
HEREEREE

11




; GUDN B 4A J ﬂgggeqcialtywasher
© | —

Socket screw
B TP TR (M 3x12mm ) x 2

[

spring screw
EEAT EEETSM4xEmm) x 2

© (o

Socket button head screw
S I T BRI 3 S mm ) % 2

©  (m

Socket button head screw
YR SR EMA Emm ) x 2

#3% ¢ Bx2Zmm Socket button head self tapping screw
. ) ¥ WEATTE SR
Heceiver:mount M3 Specialty washer Taxiomm

MIWFRED
f3x ¢ Bx2mm

; Socket button head self <
tapping screw
= = - = HEEBN T EENRER
f al % ) J ] T3x10mm
600NB4B | |
g ™

() |

Ml

M3 Washer

MAFO( ¢ 3x e8xITmm)x 4

["- ) H:| .
\.\____,.f'

M3 Specialty washer
MBS T 03 ¢Bx2mm) x 4

© [ /-

washer
MatERRaE L
d 3% ¢ 3x2mm

amebrace
B0 s

Sockeat screw Socket screw
BT 7R Bl 4dmm ) x 4 BT R
M3 dmm

©  (jummm

Socket button head " Socket screw

self tapping screw rﬁﬁgg TR
YEEBEECEENEHTI 0mm)x 4 e Homm — = —

1 ; -~ DA
ﬂg!’u‘ash GODNB1 E ]
q:Elx;-EEMmm s |

Socket button head self
tapping screw
HEEESES WERETIH 0mm)xd
™
Clutch
Eo#
Clutch :35% 4241 2mm
BT
E ¢ 35x g 42x Zmm
E M6 Nut(supplied with 50 engine) Engine fan
505| HTHF:#E' : W IJV_\
Engine fan cover (L) \ T

SIREERE T

B T R A =
M3 2mm N ) L\ L

Engine fan Socket screw Engine fan mount

SI¥AE B TR R
M 31 2mm

(Governor sen sor
FE BB <

=

Washer(supplied with 50 engine) Washer (supplied

SO SFE R =L i i
&8 5% ¢ 14=1mm '!H'Ith 20 EnglnE)

305| S M wF O

) ) B O S 5.5 g T4<Tmm
g&gﬂarg%allglcwer (H}J_,,r M3x12mm ) Mount the engine
e Socket button head screw . [ i ':nu"t o thia

4 TP TS IRAY o Wwasher.
' ociat ttox hwad v axsmm S ERBEBRENE -

M3x3mm

Option equipment:
50Engine
SWMEI505 B
After install the engine into the model, please loosen
thefixing screw and adjust the carburetor and the
engine are at an angle of 90 (Vertical).

SIEE /A MEEEEREERRA LS ARSI EEE

Option equipment:

50Engine ,lgﬁr alittle amount of T43 thread
S 505 " lock when fixing a metal part.
L !m!lﬂgﬁm AL

12




Recommend sandingthe marked position as below
illustration with awaterproof abrasive paper(#800-1000)
to avoidthe wires of electric partsto be cut.

PRARTEESRETE  EAFB00-1000KWEITE - TILEEF
B2 i IR A O -

Waterproof abrasive paper
2K B

Before fixing the engine fan cover, please use a starter to rotate
the fan and move the fan cover. This is to make sure no any
interference, and then secure the fan cover with a fixing screw.

HEEES|REAE S FAEABEENEE  wEDEEE - B
TERRUAERERTHEEREEERM -

Mixture Servo Mount
ST e ‘

13



'600NB1H |
©@ m Q| © | O | © m o [m= G

Linkage ball A(M3x4) Washer Washer Washer Socket button head screw Socket screw Elevator ball link
EA M 0 4.75xB.EBmMmMI x B FTFON £5x ¢7x05mm)x2 T ¢3x 550 3mm)x2 FON ¢5x a7x02mmYx 2 HEEA7TBEEMIEmm) x 2 BEEATTEMEHM2.5x8mm) X1 HEEFENRE x|

'600NB1G

U © |l © wmo w O

Bearing Bearing Socket screw M4 Set screw Control shaft collar
A 5% p9%Imm I xd B e 3xeTxImmix2 TES P SR A M 3 x6mm ) x 2 MALEE WM Axdmm ) x EENEEE(95xe6.23x14 Smm) x1

/@\ [T

CAUTION Please fasten the elevator
& 3 B A ball link and screws all the
With elevator control lever way "?' =
assembly pressed against AEEESERRBRESRSE
the control shaft collar, )
i| tighten the assembly M4 Set screw Elevator ball link
W] with M4 set screw. YA F R : Elevat HEE ERE
T 0 B N SR DY B W dscdm m evator arm
i Socket =
Control shaft coll oc screw CAUTION
FEIPEE e msrrmn AN+ 8
: Sxamm —

Bearing

Linkage ball A(M3x4)

TRIEA M) Metal alleron lever

L1
gAx a7xImm

P G o) EREGOHER
4. T5x8 68mm L f cket
 Elevator lever Socket button head screw goﬁmﬁsg?;w
T &S S *F PP VSR == M3xGmm
S iash 'h Wash
asher 9 ; asher
= % _ 1’(" #=o

$3x ¢5.5%0.3mm

Washer sparefor YR

gap adjustment. )
Bap : O Bearin
iﬁ_ HEE - T ¥
Washer ©5% & 9x3mm
o

= 3|

w5% Tx0.2mm T . E%E ball A(M3xd)
Washer TN (M3

=3 &4 75xB.68mm

5% ¢ Tx05mm Washer

Gox @ 7 0. 2mm
Washer sparefor
gap adjustment.
EREERTET

Aileron lever
FEHEHERS

Socket screw E:E‘Sh
EEATEEH 5,
M 3xGmm
el tube clip A
SHE A
3-Way fuel filter
' smmenns
Fuel tube
mE
- Fuel tube clipB
'&? _ o1, HE®AD P
(CrsPigctio,
-’f’k!__;ﬁh A 30 7
T - . ) (]
Engine start: Unlock torefuel. : . ;
S|EEEEED ¢ B O i Ae glr!gg;gi ?tﬁg&iég%ﬁ;ﬁu stop refueling.

y *ﬂ'&mﬁﬂmﬂTﬁfﬁﬁi
b o Tt

14



600NZ6 |
© g

Linkage ball A(M2x3.5)
EREES (M2x3.5) (¢ 4.75xB.18mm) x B

©) (oo
Socket button head self
tapping screw
HHABNNEERESTINI4mm) x 12

© i

M2 Nut
MIMRIE x6

600NZ8A |

[eam

Ball link
BISEE x 2

10N

A

3GI3GX Flybarless system uses inner hole(A)
Flybar system uses outer hole(B)

O

Linkage rod(C)
) o 2xdBmm % 1

-

Socket button head self tapping screw

HHEBEATEERERM

T3x14mm
oo

Option equipment
-% s

DS&610 Servo
15 iE 23

3K CF servo

plate
JKER SRS HE 33 & S

Linkage rod(C)

prox 64mmx 1
SHI2(C) K164 mm x 1

BRERA (M2x3.5)
4. 75x8.18mm

48mm

-

35mm

<

B

Linkge ball A(M2x3.5)

£ Py sle oot 143 thread
, lock when fixing a metal part,

3G/3GXHM T WA & A M3LA)
BYERFAMERNIB)
Usetheouterhole™.
© 1.Stall torquefssi 157::9. 6kg. cm(4. 8V)
P ~ 12.0kg.cm(6.0V)
- 2.Motion speed/m:0.10sec/60 (4.8V)
Lo 10.08sec/60 (6.0V)
- 3.Dimension/R7:40.3 x20.1 x36mm
iAWechvmmis22y =~ 00 0
Option equipment
=] quip
) DS610 Servo Linkage ball A(M2x3.5)
Plastic servo nut {EI e 28 BEEEA (M2x3.5)
{ElES: 9 B iE o4 7328 .18mm
Servo horn

HARIE

{55 6L 2% B == A

Plastic servo nut
s 3% 20 ERaRAE

Socket button head
self tapping screw

FXEERSEE N TS
T3<14mm

3K CF servo plate

15



PD"

Linkage rod(Q
EE(G) ¢ 256 mm x 4

(ol I

Linkage rod(E)
EEE) 9 2x32mm x 2

%,

 600NZ8A |
OI 1

Ball link
TR x 12

i

Linkage rod(E)
Approx. 50mm x 2

Keep parallel
o e

FREE #S0mm x 2

| B00NZE |

32mm

(© (e

Linkage ball A(M2x3.5)
TREEA (MZ2x3 .5) (0 4.75x8.18mm) x 3

©

Socket button head self
tapping screw
HHEEATABEESHTIXI4mm) x 8

- 600NZ8 |

e i!ﬁ\. Il1

4

/

Tail rudder control rod A

Approx. 216mmx 1
S ML 21emm ¥ ]

© i >
M2 Nut 187mm
MIERNE x3
M
CAUTION 187mm
AN g <
3GI3GX Flybarless system uses inner hole(A)
Fly bar system uses outer hole(B)
3GICGX ME WM ARERMI(A)
BERERAGERSNANB)
Use the outer hole Carbon Fiber Tube /°
FARAIES VR HREE o
0 o [
=) & LT o
s o &
Option N Q
o) 4 s
Se e = 9
=] =
4 - '
— " - . —
Nut o - g f/ 2
L o8 " - T e \,#
Linkage ball A(M2x3.5) -
RMEA (M2%3.5)
04 75%8.18mm MNut ¥
M 2% 15
Option equipment
no
Tail Servo
EE Ht @R &8
»
[

ge rod(G)
B0mmx 4
B0mm x 4

29mm

Keep parallel

EETAT
0
0 Ls
Sy
e

Fuel tube cap
HEFEE

g 5
SO T

R =

o kil
r,..;:'
d i}\:ﬁ-‘ﬁiﬁn‘: xing ametal part.

16



Bearing EQGNT1 . I

&
i Ax pIx4mm Tail boom mount(R) - ~
Front drive gear assembly ) i
EEEE W 7] REETEE . [|p]1mﬂ)
' Socket button head self
tapping screw
FHEEASEE RS T2Emm) x 2
Front umbrella gear ©
i &8 A Al g
m 21 2x33.6mm :
Bearing

Bearing B pdx p9xdmm)x 2

5 . e
@1 2% T Bxdmm

Socket button head self
tapping screw

*RENT AR

i
TZ=8mm v

600N Metal Hexagonal bolt

600N ~miz Bearing
Bl gl 2x gl 8xdmm)x 2 P,

Bearing

B i

o 4xm Sxdmm
Umbrella gear case(R)
Q'E*Iﬂé?rﬂfgﬁﬁz 5
P15 5xp 19252 .5mm CAUTION

AGE'S

Already assembiled by Factory.
Before flying, please check if
he screws are fixed with glue.
f 8= rohlng + S—RHTEA
i e e - R

Umbrella gear case(L)
EETERE
15 5xw19x52.5mm

Tail boom mount(L)
EEBEEA

. 60HT2 |

# BRI
_ GRENE SR ERER GRS

4 ‘ =S Sy
‘\ > .
Socket screw | umbrella gear ; Socket screw
perkint ST A E Bearing
EH“EE“EEHWBQ @12.4x18x10mm X 1 8 F(o5xc 10xdmm) x 2 Eﬁmﬁﬂﬂﬁ(wﬁxﬁmm}xd_}
drive tail unit T g Socket screw
L& Wiy, BB RS

M35 mm

Bearing

0 12x0 18x4mm -

Tail umbrella gear
EMEEEE

g2l 2x24.65mm

Metal plate (R)
BB RS E R
40,313, 5mm

L Tail umbrella gear
L, WEEEES

ol . 4xiBx10mm

Tail rotor shaft assembly
EEiE

Socket screw ™ i
EEFATEEM *«
W35 mm

& Bearing

8 =

Socket screw o 5% g 10xd mm

EEFA R
VEx20mm Metal plate (L)
B & T BliR
40, 3x14 5mm

17




l 60HT2 l | , ﬁﬁ?p-aﬁﬁﬁl&mm'ﬂum&

whenfixing a metal part.

FY amwisnie 1o W R0 B T4 (BRE)

o © O ® (—w=

: Collar screw
Socket screw Linkage ball A : e
EEE P 24 (M 3Brm) x 2 REANZX35)(0 475:8.18mm) x1 =1 (M2xBmm) (55 3mm) x 2

] e e I

Collar screw e _ _
@ I::” =B (M2 xBmm) (S84 3mm) x 2 CF Tail blade

il = R SR
Socket collar screw @) [] /
Q ﬁo = BB R B (M3 x15mm) x 1 Collar A o
( ESEEREA o 2xo3xdmm) x 2
i (®) =
Torus: Bearing @ ﬂ O Socket collar screw
. ﬂﬁiﬁmnﬁmgﬁﬁ
L M3x1Emm

I F (o 5% 0 10xmm) x2 Washer Linkage ball A

21 03x 0 48:0.3mm) x 2 TR AIMZ:2.5)( o 4.75x7.18mm) x 1
O M3 Nut
M35 1848
Bt ) Socketscrew
BB SRS
B (o 5x o 10xdmm) x 2 Bearing Colter _ M35 mm
O } #F [ o3xc BX5mM) x 2 s WM o Tx 0 B.3x3.5mm) x 1 (& Washer
O =45
@ o3xeBxlmm
Washer -
#E( o3 oBxlmm) x2 Collar Q Q &CFUTI‘?H
IMI] f@%mﬁﬁéﬁﬂﬁj 1 Bearing Ihr:‘;; bearing 25 out =
' o 3o 49xEmm) x =4 1 : 2
M4 Set screw E (o Tx o 11E8mm) x2 o8xe 10xdm A%g;%gr_f-;?;;" thrust bearing.

A L R W ed mim)

Tail pitch bell crank sleeve - (N

RN s g Slide shaft larger 10

(o7 Bxod 7xE2mm) x 1 EME=(c8xe Tx17.6mm)xi FEE Tail rotor holder
o [FEmEs IR

| T m oWl -~ —|

Please tighten M2xBmm collar screw firmly but nat o
tightened. Over tighten the screw will cause thed on ail rotor holder
of tail rator shaft unsmoothly. el -

HEM2xEmml ERMREAEZE DE - AEHES EofiE " A B

CAUTION
A x B Colla /

HE=4E 2 2mm)

Bearing

While assembly the slide shaft, please use suitable D8 e méi;.; 10x%4mm
amount of T43 onthe thread. Please do not use R48 \H
anaerobics retainer or other high strength glue to : O
avoid damages while maintenance or repairs. i
HTTEMEEN - BEHEETS\EMETRE - BEEEEAHR4eTH N L > Tail rotor hub
Bostw#sENIIBESEAE LB 0%RE EEHCIEE - ink ] -l ’" E%%‘gﬂ@

harr \ f] mim
Aim tail rotor hub at the concave of ta : SOt act oy \

1
& #9249 148 (1 3mm)

fix it, please apply a little glue on the set MZxBmm

FE IR S T R R R ATLLd 5 fff 501 4%

60HT2A |

Collar

E R = sn

Assembling Umbr wote to
the geartothe end make
sure the gears me '

© |

B ‘ Socket collar screw
TSEEE  ETEBUAE AR T type arm EIEE A R 4% 44 (M3x16mm) x 2
G 'a 2 EREEE R @:D
Bearing .
] = L 1
"'J ﬁ‘ af ko 11:3mm M3 Nut

M3sEaimiE x 2
Bearing holder

ERTFHEE
Slide shaft o9 | inkage ball A(M2x2.5)
EREE o7xe11x3mm IFEAMEE) 47557 .1Bmm

Washer
&
a3 e 4.8 3mm

Collar

EREEREEE
c3xod 9xEmm

Tail pitch bell crank sleeve

EHREHTEE
of Brod T 2mm

Metal tail contro
o W E R
Bearing

B &
o 3% abx2.5mm

Linkage ball A(M2x3.5)
B 3A (M2x3.5) Washer
=

odxad4.8:0 3mm

Socket collar screw

EBEF B EE
M3 =15 mm

After complete the tail rotor assembly,
please check if it rotates smoothly.

ERNEEHETAENENERR LB 2R

18



Already assembled by facto

pleasel:mte to check ";gaj . e When assembling into the tail boom, please When assembling the tail boom,

St = - BELST ERE apply some oil on the surface, to make it please aim at the fixing hole ¢ 5.1

g TEhL T EREG smooth during the assembling and keep it B\ EEREERIYEEE+5.1EFEL
M3 Nut vertical with the torque tube for smooth

3RS 82 1R IE rotation.
BAEEAR AEFECEED - LliEEFEEEANEEOI

Torque tube : G
EEEEE NEMEEFENEE - BEEMEEIEE

Socket screw ;
[ BE P37 iR < i
Wiz mim g . Socket collar screw
EEFHEERRE
J / M3 x22mm
Tail control guide - 2" Tail boom
EETHFEER i ] B i
" : éi%“ghmg M3 Shpeclal s
washer S —— .
Ball link M357 5 e o0 O CE Horizoril .
S | o 3% 0 Bx2mm stabilizer Vertical
é B . K T stabilizer mount
= “i : FEETR
- Stabilizer mount
Snckﬂulf/d R (Upper)

- - 1 KRB

s Socket collar screw #°
o BERARERH *
Manglnm B

TS, X

Ball link
HISE

.

\ washer
\ B ®mES ~

Y e3xe8:2mm

Stabilizer mount (Lower)
Tail booim brace set : M3 Washe?\irﬂ@rt F
EEREf i

¢ 3xag BxTmm
Socket screw

Before assembling, please wrap
the tail boom with a scotch tape xamm
(Thickness 0.03~0.05mm) /

to avoid the mount slipping. \ [m

T Al 7oA 1B 0A R (0.03-0. (oS ;
600NCarbon tail pushrog Socket self tapping screw

ER [ 7 e
M3

60HT5A

i

SEEE - gy EEEEn B ) : —
GOONG it = 12 1S ‘ﬁ; 4 EEE P U IR (T4x 1 0 x1

Ball link |:|

BO0ESEE x 2 Bearing
i <\ _BEHRe8xe!dxdmmxl y,

60HT1A |

c ring on the torque tube, avoid CA glue from the dust or may

emblln into the tail boom, please apply some oil and use the
elper to press the bearing holder of the torque tube into the tail

©

Socket screw

BEFA REMM3x12m i BRBCASEMRNMESMERWEEE  SAREAR  ESDHEBENE

' *r%gﬁﬁ-ﬁ%ﬁiﬂﬁm%ﬁ@q:ﬂﬁ?&%ﬁqﬂ?jmﬁ ¢

Bearing Qil Neutral point Torque tube mount helper
‘ a:” 5 P gt il ( PVC packing tube)
M3 Nut |:> g glgfiy Solieeh sl bl Joigue nine
MBI e x4 \@ - : / /Eﬁﬂ]ﬁﬂ”ﬂ
it | . | L e .,”_.z
. i e
o\ —— AN R 7 A
lf/ JJJ.’J.’J.’J.’:::::::::::::::::rTuhZf;fnfdffff.—' o

Tube front /i o

i i 9 _ =

Spray Silicone ail inside thetall boom Bearing Trim 5~ 7cm égg#;;;bﬁfgﬁgglzﬁg?ggmfr

60 H T4A ‘ ERRTEE TE 1)

i [ b
Socket collar screw
EEAS BEERBMI22mm) x 2

M3 S '|t h =
wospcywster | ((EOHTZ ]

© [ © [ m

&CFEUTE N

Skewed Torque tube bearing holder
will interfere with torque tube rotation
and cause unusual vibration.

EENERETESTHESHBYNEEFRANER
EHRSESZFAE

Approx. 280mm
i) 280mm

Socket screw
i Socket collar screw
TR M NEmIm) ¥2 [FEE P37 88 R (M3 x22mm) x2 CALTIoN
__,.-"'ﬁ“"- i =

@ After moving the tail control rod adjustment sleeve to
- recommended position, glue the sleeve to carbon tail

M3 washer M3 Specialty washer control rod "a:il'lth ms:carlt glue. .|

MBEE)( ¢ 3x ¢ BxImm) x2 M35 % % 51 0 3x 0 8x2mm) x2 EEFSETRALZERRIEE BRELHEEEREABWEE

LS HIEEEELEREE EEE

19



L snﬂNB1G ] High/Low throttle speed setting

& P BRI TE
@ ‘ IlII"III Servo horn High throttle speed
Socket screw {2 B2 B8 F2 ) 15 P E
EEAGAREHM I 2Zmm)x 2

Linkage rod(C)
Approx. 64mm| 48mm 3amm
i 12(C)#164mm

| 600NB1H |

Socket button head self Carburetor lever
tapping screw I 38 7R
YEEATTEE NS ETIEmM) x 2

' 600NB1F |

w Lowthrottle speed
| W R

()] Gyro Mount
=, I wE

M3 Specialty washer
M E S pIx o Bx2mm) x 2

Please assemble the Glinkage rods inside
the servo horns to avoid any interference

/| caused by the canopy.
GEFRBERGIRESAREFETE T ERES

Socket button head self tapping screw

Y*EEATBABNEE
T3xBmm

M3 Specialty washe . { 'S W - 5 Gt W
ity I E T 1 | ' g A VS )" M3 Specialty washer

p3xg Bx2mm

BEA AR
M3 Omm

'600HT1A |

Frame mounting bolt

® 5 iEH }@

. Socket screw M3 Specialty washer
: - — & 4 YIRS
- 4 M3 Specialty washer ,ﬁ"aﬁ;f%mfﬁ% q.;i mE!xE_-lmm

i 3 g Bx2mm

Socket screw

B A7 AR AR M3 Dmm) x 12
Socket button head screw M3 Specialty washer
! = EEEF R RS MIxEmm ) x 1 S HE R O e 3xaBx2mm) x12
ﬁnﬂ!;f&mmﬂﬂﬂ“mm
¥ lockwhen fixing ametal part.
 BHENR EEFASTHAN 1 @ HE ]
H&CAUTIOH 15 Socket button head screw
izt B YHEAAGHE
M3xSmm
When tightening a screw to a plastic part, please tighten it firmly, but not i Lz
over tightened, or they will strip. \ \ g;g %"g*;'x'"g Sl
e A BB EELEE  HEHOEEAT - MBRNENTEERNES i

20



 600NB3 |

Socket collar screw
HEA A EBEEH (M3x20mm) x 1

M3 Nut
VATHERABIE X 1

5

-

60NH12 |

M4 Set screw
VAL AR (M d ) x 2

o

~ 600NZ8 |

Fa

O -

Linkage rod(D)
FIRDFP95mm x2

(@emm

Ball link
EPE x4

b

600NHGA |

©

Socket collar screw
EEET S EE M Ae2Tmm) x 2

£

M4 Nut
L MASEETRIE x 2

il

Main drive gear set
= e e

M3 Nut
HASREARIE

When tightening the main blade fixing screw, please tighten it firmly,
but not over tighten, or it may cause the damage of main blade holder

andresult in danger.
HENNEMEIDEAERENT BN HEBMINREERE » ROoEARE -

Socket collar screw

HENTERERS
M 4=2Tmm

600D PRO Carbon fiber blade
BO0ODPROTRSE =K 58

3y
=S = <
i rias
fﬁf;;iﬂs °
M4 Nut
AR R AE J

Linkage rod(D)
Approx. 60.5mm x 2
E#2(D)#E0 5mm x 2
! Lock collar
I THEEH
i 10 1 5x7mm
’ : M4 Set screw
s j M4 CER TR
I ' M dxdmm
[l '
=

P =
Vi =7

Socket collar screw
EmE SRR E

M 3x20mm

P pply alitie amount of T43 thread

S

21




7.EQUIPMENT INSTALLATION SE&FiIES

Option equipment

ro

Battery of receiver gﬁg%;;t?llatmn ?
B ST Gyroinstallation 1

MR E e |

Hook and Loop Tape(fuzzy)
L 1 VRURE RS el
Hook and Loop Tape

{hooked)
B 505 0 )

Receiver mount
BIREE

RCE-G600 Governor

RCE-GROIOE =58

Option equipment

S i
BEC voltage regulator I
BE C |iif &F 28 —
Option equipment:
50 Muffler
' =Mt IORERINEE

Gyro installatio
I LR 1 |

Gyro installation 2
EmEn e

Gyro Mount
EREEE E

i 4
b -

Hook and Loop Tape
M

Receiver mount
BT

BEC [ A 333

22



8.SERVO AND LINKAGE ROD SETTING ILLUSTRATION BigzE212RERE

AUGN I//

—_— 0
» ]
Tail rudder control rod A
Approx. 216mmx 1
r EE e o AR A 216mm ¥ |
H 197mm ’1
0 =i
187 mm
|‘ Linkage rodic-f
Approx. B0mm x 4
T RIGEROmm x4
Blmm !
G ﬁ L ] 1 1 1 ]
: : |< S1mm h‘
© K
(®
5 '
e = |
8 O (e o o (e
® n"qbn
@
) (@ O
@ﬁ e
a9 wl{lw : € @ . -
] o
3 .
l:' [ﬂ
55 5
m
==17 |
»
Canopy
HES
Canopy nut
BEREE E/ 5
Canopy clip
/ #E R0 @ 4
/ ” - ' o
— | i 10
[ 600NC1 | M A
/ T I o
/ P o] .
Socket button head self / @
i oo

tapping screw
+ EEAT BB NS
T3xEmm

BERFEZTEAHE

Wedge under Landing skid Completely.

2 e . 5

/ ji Landing skid nut
- BB
! LR




Gyro installation 2
R 2 [

Battory of receivaer
1E s =il

=T installation 1

Serve
=y L

n.n P @@ PANISIGS TP P H \%
a....,. : ® n1|\r|‘|\.1ﬂ1.\|\\.

24

IS
I _ 5
@
ﬁ O 1 " @ (8 @
- | = : B
HE Racaivar 600N Carbon fiber tail control pushrod
o R ANUIET Approx. 676mm x 1
ZJ FUE A e |l man:ﬁmﬂmmm_mw._ﬁ#ﬁ EYGmm x 1
[
N — 0 T 0 = G5Tmm
ﬁu KKX; i
—” . \ ‘ \u Option equipment: 647mm
A [ | &ifEmn | S50 Muftfler p2x g 4x500mm
R SEROERERINEE
fo=
S BEC voltage regulator RCE-G600 Governor : : : —
w BEC i s 2 RCE-GAOORE 88 HITEC - FUTABA 7CH receiver wirin JR 7CH receiver wiring — Battery of receiver
= HITEC. FUTABA TCHERWIBRBHRTE R 7 TEE | S 15501
= Aileron Throttle ; .B-5.
—m WIM._“ =l m.._mm_h,__m_ e — mﬂmmﬁ_mﬁm;__
L Elevator Aileron e Mﬂw
._mumﬁ__ﬁmu_ﬁu mmur_.ul.__ =1k : | — CH 3
M CHZ CH2 — A
p Throttle ] — Mﬂuu:
— it T — AUX 2
w CH3 7 channel
receiver
Rudder G =
wi Rk iR ez
(&) _ (CH3) _(CHD)
Gain channol wir Gain channol wir
mm = BERERNRE BERERNE
c
= e
O
_.|__h 7-Channel Receiver is adequate for the requirements of the T-REX heli. 7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
L
- Elevator, Aileron, and especially Pitch(CH&) and Gyro(CH5) contrals. Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
o CE){ oI 380 I | REGEFEF WAVEBRR  [F 7 HBPT - SEE - AR - CETARERRE BRI R B ES @MSEE T K » [F 7 BT - SEE - AER -
— Bl HEEFENEA - Irofll i B e B SR fPE RS (CHh) SRR (CHo) - ml ME B RN FA - In oLl 516 B R R B SRR OUCERES (AUX 2) SRR (AUX 1) -




11.SERVO SETTING AND ADJUSTNVIENT @ik e AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IR R k& - 8 CBECEIRENTIEITRIE -

JR Transmitter/Servo

JRIEIZ 2541 (3 RS Al (7

Positions of CH2 - CHE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPIM 120 degrees
mode), pull throttle stick (pitch) upward. f one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on thetransmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH2 and CH3.

(HZ ~ CH6TT R RS GEE BRSO 120
Zaeii) %E%ﬁﬁ LAs B te T
ET 0 BN R @R RN BERRE L BIBaE

AAOl Y T2y - R EELTAS SWASH CH {TIEERIERIE « BEE
g@% EE-EH%%%’E@&E%* BB SHs o s
T== ?

Aileron:CH2 | Pitch:CH6 |
BMCY | B

: Aileron: CH2 -
-0 Slogv)

..................

Pitch:CH6&
&85 - (He

FUTABAHITEC Transmitter/Servo
FUTABA/HITECE 1228 $1ME (SRR 23 RAMR

Positions of CH1 - CHE are
as photo (Mote:Set the
mode}, pull throttle stick
servo (or two servos) move
ElevatorCH2 (REV) on.t itter to ma oves upward. If three servo
movedow djist.the trave +-) of SWASH CHE on
1 ' 1l d. When the actions
: travel values of

angeable, After assembling
ter under CCPM 120 degrees
pward. If one swashplate
d, adjust reverse switch

Aileron:CH1| | Pitch:CH6 -
BUBECH  |1HREB:CHE

Pitch:CHE ' Aileron:CH1:
iEE:CHE | BlER i CH]

%E% E P8 /0 EROCOPM 1 20%

o S

HD 52 8%
; %5'&#‘54 CH1T# __Q‘QIEEE » SR
Al {EAERZ G » [ERas®E SWASH (H] - (H2

|
T

v W
12.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING fe#EREEPURSERE AL IGIN I//

for Gyro and tur evolution mixing(RVIVIX) mode on the transmitter, then set the
o to Head lockimode. The gain setting is about 70%, and after transmitter setting,

re ' ote: When turn on BEC power, please do not touch tail rudder stick
ail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
e travel of tail rotor shaft for standard neutral setting.

Recommend to choose Head Lacl
gain switch on the transmitter a
connect to BEC ork o
and the helicopter. '

must be correct

POUR (385 1% - 1§ O S 23 (PR S ES R PAIR SR R T 0 G el R FEVREH B MICIRE ) EHTE R -
E%iﬁ'ﬂ 70% £5) < '- (1% EE ' E_hﬁ_f??ﬂg%m%" EIQ%I i_?ﬂ”g EBEE%%%%@@%%jE _*%ﬁéﬁﬁﬂﬁ%%% '
7310 06 0 (3 35 2 IS BERL= OS2 HU BN 00" BIeH R FE A LEERERBOTENDEHUE  IRRERPIULRE -

| HEAD LOCK DIRECTION SETTING OF GYRO [v#fi i 1 i |
ode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail

| TAIL NEUTRAL S
After setting Hez

pitch assembly i5as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
E’EE@%E@%E (28 EE PitchPHIMEEEENE - 5 PitchiEBIEAED the gyro to"REVERSE".

IFRARREHEROREREL - REBRELSOES  STEEORGERED  EARSEIERE

EBE ROFESUBREEED BEROD BREL -

Middle tail i .
pitch assembly. all servo horn
EPitchiE &g B e IEER

Tail case set Lﬂ

Tail moving direction

EREELE

Trim direction for

tail servo horn.
EEESEEDE




13.PITCH AND THROTTLE SETTING iRz RBPIaE

GENERAL FLIGHT —f@fR{Ti&E=,

Sh:kpc:-srtun at h-hﬂhmﬁmmwprlchﬂﬂ
R EE /BP9 00%/ Pitch+10°

Stlck position at Hmrerlng hle EDW Pltch+5
AR IS SBPSe 0/ Pitchs®

Stick pe msﬂn low/Throttle 0%/Pitch0 - -2°
FEARER IBPY0%/ PitchO~-2

3D FLIGHT 3D RiTIRT

Pitch+10=- +12°

Stick position at middle/Throttie 83%/Pitch o
A2 0 ClPIR0-65% Piteh O

Stick position at low/Throftle 100%/Pitch10- 42
HERS{ECE GBPY1 00/ Pitch-10%-12°

1.Pitch range: Approx.t13 degrees.
2.1f the pitch is set too high, it may cause motor overload.

&C%UT!EQH

1. 4286 (Pitch) B TIER 11

2 BAWIERE  TREK3 %A -

6000~

GENERAL FLIGHT
—RRITED

Throttle
pi 5|

Fitch
¥Rik

100% High spesd
100K =R

+Ha

E0%

GO%HoVErNg
e

o

+9

MIlWw]|&| O,

40%

—

| IDLE 1:SPORT FLIGHT |

Throttle Pitch
ifBFS fia]
0] 1008 Hid~ 1
4 Tok
3 B0 +5
2 GOk
1 70% &
100% - .
16y i
0% . :
6% +-- : i
0% [T
| f i i
1 2 3 4q 0
T hrottle CurveiSimple Asrobatic Flight)
ZeOnFR T HE T PSR
' IDLE 2:3D FLIGHT |
Thrzttle Pitzh
BP9 L
N e O~ +2
60% ~B55% Middle -
< 605654 0
100% Low £ 5
1 100 E 1012
100%
69%

1 2 3

u i e

4

Throttle C ure(30 Flight)
FIa TR TR PO #

AUGN I//




17.FLIGHT ADJUSTMENT AND SETTIN

G RiTEH/EREERE

(/4

AlLIGN

lustrationE T

<=

Move left

Rotate left
TH

—>

Move nght
TSt

Rotate right
15

F

-

forward

;

Forward rotate
HiER

Ru dder S

|

Flight adjustment and notice for beginners {72015
&C%UTEH

*When arriving al
*EHERTTIE

(Z)Check if the screws are firmly tightened.
(C)Check if the transmitter and receivers are fully charged.
OB RER—RMESEE?
ORI RENESEH -
CAUTION
T =
If there are other radio control aircraft at the field,
Frequ mterference can cause ur model, or othe

BN S E O E DA B4 S

to

Engine start preg

to Cre

iBRECD AR + 15[EHE

- ._. i -"l‘/'.'.f' t\*ﬁ"ﬂ" ol e i

fencies and tell them what frequency you are using.
d increase the risk of danger.

RESH TESEEMN Ay NI -

Separate the f 3fuel. Please be careful to avoid the dust entering the tube. When the fuel
tank is full, on| the tube and the |n|nt ’
e ,EEEE o SN EIHLENETA - EHEEH  BIFLAOMELBRETERES -
: - ~, Connected with carburetor
REle T i A e
A
i >\ %‘ﬂ
---- ) ; “ﬁ
0 \ Fuel tube cllp B
Vam' : il
ﬁ.\\ Fuel filter
g BEiE S
Connected with fuel tank  Fuel tube clip A
B g e HETEHA

&C%UT EH

First check to m ake sure no one else is operating on the same
frequency. Then place the throttle stick at lowest position and
turn on the transmitter.

S SiEapir 2 aE MAEE a0 {FH - AR TR 5IE/RHPE
FHERNESS -

CAUTION
T B

Check if the throttle stick is set at the lowest position
and check if engine throttle is at low speed.

D BPI R B ER BN IE - Il {58 5 ZBPIE R ER

Needle valve adjusting suggestion 3|#nitEZEs

Close

Engine needle
S|4 = it
For a new engine, recommend closing the needle valve
completely first, and then open the needle valve 1.5
turns forrunning-in during the first 3 flights. After the
first 3 flights, see the flight conditions to adjust the
engine to higher speed,recommend closing the needle
valveto 1.25 turns.(Please refer tothe original
s e %‘ﬂ‘%a'aﬁ’fé'ﬁfﬁe““%f“h“é"g "?‘i'f' %

3 13 ; =] 1/28

SBHAN.  aaLE RN ks R S

E%jﬁiﬁiﬁﬁflll 1/ 48 - Lﬁ?ﬂﬂﬁnﬁﬁfﬂﬁﬁﬁﬁﬁﬂﬁ%

If the engine speed and the temperature are

too high, it will seriously affect the engine life.

SIFEHER - RS BSHRERES|FEHD -

27




Glow plug ignition method & Z %W 753t

Method 1
o

Power switch
B0 FHIEE

Power onoff PC board
EEREIrE

2 IN 1Regulator
2 INIBECE 3R i
J 1.5V Battery for glow plug

1.5 NEEREN

Battery for Regulator FEL B
EEAEAEA 7.4V 1900mAh L 1-PoRik

7.4V 1900mAh Li-Po J Receiver

Engine start and stop S|E=IF1IE N

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the

2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the

3.When the engine starts, stop the starter and remove it from the starter coupling. Plea

4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the

5.5till hold the main rotor head tightly, turn throttle trim at the lowest position, and k running.

6. If you want to stop the engine, please set the throttle trim (beside the throt | ngine
cannot stop, please put the Fuel Clip into lock position to stopping refueling

rotor head tlghtlyr

| FENECEEEDBYREESYSE  HENETEEAEHE
BRI L mian SEdie ey adsun e
S B REE » Io FEeB R s M - B R
o e 2Rg @R
a%$§ﬂ§%mﬂ % %ﬁﬁﬁﬁﬁ%ﬁ@ fgﬁﬁﬁﬁ;'
6. BB S BN - RPN B R ) &

BEa AL . BEEERA RSB - BEER

W aaa

.‘I{H *
e
\

f
_____

Main rotor adjustments *fFeee e TEES
&C?EUT L?H

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.
B EIIFREERE - SBRERRME D 1 0AREIEEE -
1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.

2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the side of the

helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade is higher

or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

L%Eﬁ¢ﬁﬁ$—§iﬁﬁﬂﬁﬁ‘%tﬁﬁ@ﬁ%ﬁﬂgtﬁéﬁﬁ DEERERTEE -
,s EEEERPEEE SR EEL Tﬁ’ﬁﬁﬁ%ﬁﬁﬁﬁu t&ﬁﬁiﬁjﬁgﬁﬁiﬁﬁﬁﬂ] _ .

f’r’i’ﬂ%ﬁﬁ&?ﬁ W’F?U:EE%E‘FE% B « BIAFEZE . O 2l R — Eﬁﬂﬁhﬂﬁfﬁﬁi iR pUEHENT - BILVBTTZFREGLE) -
4581 (N B !Lﬁmé r 8 ’?'Ffﬂil E‘I:{C B ERRi: :ﬁﬁ’ﬁ%ﬁﬂﬂmﬁ %‘I@Eﬁ
AWhen rntatmg, the blade with higher path means the pitch too big. Please shorten pitch linkage rod (C) for slight trim.
B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (C) for slight trim.

28



@ CAUTION
E B

Incormrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please
IR i e T L TR

A R L

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #/2 #7828 1w

&c%un‘gn \
= UPlease stand approximately 10m diagonally
©)Make sure that no one or obstructions in the vicinity. behind the hellco%te
= You must first practice hovering for flying safety. OEElE » BB SERETI0AR «
This is a basic flight action. (Hovering means keeping Beginner may install a training landing
the helicopter in mid air in a fixed position) gear to avoid any crash caused by
Sy e D s S R o 0 « T
[ 1 _If # = == 1 e
(f=he: ﬁ%ﬁ%?ﬂﬂ%ﬁ!ﬁl&ﬂ%} o B ENEE RS TR E R MIE -

STEP 1 THROTTLE CONTROL PRACTICE ;&Pqiz#liFEE

Mode 1 Mode 2 % v@

(©'When the helicopter be
slowly reduce the thrott

D\lift-off the ground,
ing the helicopter

I pack, forward,
e al ernn and eleufatur
ection to fly back to its

B - (BRI
RS OE RIS -

&C?EUT.I‘;?H

) 25, g:;aqse lower the throtlle stick and land the helicopter. Then move your position diagonally behind
 too far a ayp;ri:)m‘;:gﬂ: please land the helicopter and move your position behind 10m and continue practicing.

B R BPS T B EE  RiE FE?' RIEEA AR EHEIEES -

i e R A A

()If the nose of t
the helicopte
u; If the helicn |

STEP 3 RUDDER CONTROL PRACTICING FEftRIEE:

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.
1SS IBHPIE
gﬁﬁgﬁ BHras KSR OB AR SR AT
_L o

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

SRR stepl-3 EWEMNE T - L CEBE T EEBBEENHRER
17 » EAUSI{RIREAVERE -

0 i “r- . " \“\ | Narow the circle, gtk
(©'¥ou can draw a smaller circle when you get more familiar with the actions. . WUEE % T

OBITENBIBRIFBIE - (TOIUES/ OEE - g

29




STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE ti#E 5 #75m i@ 2 51

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.

Then repeat the Step1 to 4 by standing right in front of the helicopter.
EIRESstep] - AFNERNG T » uﬁfﬁﬁﬁ%ﬁﬁ]ﬁi*ﬁ’iﬁﬁgsteﬂ | o (2% ﬁﬁ%ﬁﬁﬂﬁﬁﬁﬁ%iﬁ%@

ADJUSTMENT OF EACH TRIM #/78)/E a8

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.

ISR ER - EEFBUBRRINEN - SEF®RIES RN - SfEAMSZERE -

1.Adjustm ent of elevator trim %7 [Fit{#78 Mode 1 Mode 2

Just before the helicopter lift-off, the nose

lean forward/backward...

When leans forward, adjust the trim down.

When leans hackward adjust the trim up.
E R FSEAREY - HeE ST B IR

nﬁﬁ@ﬁ HHEHE) T A -

& RSN - WRED R -

2.Adjustment of Aileron trim FE 5| &
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
TE 78 FZEE ﬂw‘éﬂ% ﬁgiﬁ&fﬁﬁﬂfﬁ ..

oSk . T‘r*r:i [
OLRE - WaEOaEE -

TROUBLE SH G DU T WA EEERRI TP RN
ation Cause Way to deal
AR R&A IR
Blade Trackin S t:;ﬂdn::t e Mo Ad;!};'ﬂ Lhﬁ'engh o Iiniage-Tat(ly - Slight trim
% E PITCHERR BT R s BT
Low rotation of the rotor * Pitch of main blade is high. “ Lower the pitch about 45 during hovering(The
ERind--i - L3l * ERERRRIP [ TCHIRE rotation should be about 1,600rpm during hovering).
* Throttle curve is too low during #* P I LehEIRP 1L ch¥04-5 (SHElS i BRAE 7240 1600RPM)
hovering. * Heighten the throttle curve during hovering.
During Hovering *%E’ﬁ%&l‘ﬂﬁﬁ;@ﬁ * S (S ERG P iR
I Sing igh rotation of the rator # Pitch of main blade is low. * Adiust the pitch rod {C) (The rotation should be
EE HIERES * EHEREPITCHIREE _ about 1,600rpm during hovering).
* Throttle curve is too high during | » ZE#E4E (C) (S Hel5 TR 24 401600RPI)
hovering. “ Lower the throttle curve during hovering.
*ﬁﬁ?*ﬁﬁ;&ﬁﬁﬁﬁﬁ% * EHE 5 BeRs P R
The tail leans to one side during “ Failure setting of tail neutral point. | * Reset tail neutral point.
hovering, or when trim the rudder and | * EPTTEEFTE * EREPIIE,
return to the neutral, the tail lags and *gg&ggﬂsﬁlgg{%oﬁf the gyro is low. Ilt&%rneé?g the sensitivity.
= cannot stay in a control position. * J = f =
Sensiry of EEEERDY 8iEE ST
the o §§J$ BhOT - EREFIEE  BA
[PIRERE 1?@ bl _LEJ:
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. IR BB RS EHERE
h-EE%HJF‘ﬂHﬁEﬁEﬁ BEC{R IR E 1 -

#:1f the problem is still there even after tried above, stop flying and contact with your seller.
TEMSELA IR  (DREESEE N - BIIANSLE R T BT AESATE -

30




www.align.co

www.align.g;
www.align.com.tw

www.ali

Specifications & Equipment/#R #& B & :

Length/# 5 £:1160mm
Height/# 5 5:398mm

Main Blade Length/ZE iz £: 600mm

Main Rotor Diameter/FjZ B &: 1350mm

Tail Rotor Diameter/EEE B & :240mm

Motor Pinion Gear/5|2Z X §5: 20T

Autorotation Tail Drive Gear/EiE8) = &5: 180T
Drive Gear Ratio/&Fim{(E &) t:8.5:1:4.5(E:M:T)
Flying Weight/2£ fc & : Approx. 3.2kg

I
gh
214mm
<>

< 1350mm - < 1160mm >

SO SEESARIN IR S)
AULIGN CORPORATION UIMITED MADE IN TAIWAN Part1 2011.AuUg.w coossra



